
 

        4-6 Isa Way Boronia Vic 3155. P.O Box 183 The Basin 3154. Phone: +61 3 9720 5533  Fax: +61 3 9720 1300 
Email: sales@autosafe.com.au  Web: www.autosafe.com.au  ABN: 74 062 093 056 

 

                 

FITTING INSRUCTIONS 

 

MAKE: Toyota 

MODEL: 200 Series 

TYPE: Wagon 

YEARS OF MANUFACTURE: 2008 Onward. 

PART NUMBER: CBT200 

POSITION: Behind the 2nd row of seats. 

 

KIT: 2- Grab Handle Brackets (197- with enlarged holes) 

          2- 210mm Sharp Offset Brackets 

        2- 470mm Straight Brackets 

        4- M10 Plates on Spring Clips 

        4- M10x20mm Set Screws 

        4- M10x25mm Set Screws 

        4- M10x20 Washers 

        2- M10x30mm Set Screws 

        6- M10 Whiz Nuts 

        2- M10 Mudguard Washers 

         

PLACE THE CARGO BARRIER IN THE VEHICLE WITH THE MESH TO THE REAR OF 

THE VEHICLE. 

 

ALLWAYS CHECK FOR FUEL LINES ETC BEFORE DRILLING AND ALWAYS USE A 

DRILL STOP. 

 

TOP: Remove the 3rd row of grab handles. Insert the M10 threaded plates on spring clip into the holes (so 

that the plate is horizontal) and pull back on the spring clip so that it locks around the panel. Secure the 

grab handle bracket into the M10 threaded plates using M10 x 25mm set screws and M10x20 washers. 

Cut off the excess clip making sure there are no sharp edges that could cause harm. Secure one end of the 

210mm offset bracket to the M10 thread protruding out of the grab handle bracket using an M10 whiz 

nut. Secure the other end of the 210mm offset bracket to the top tag on the Cargo Barrier using an 

M10x20mm set screw and an M10 whiz nut. 
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BASE: Remove the two luggage tie down points in the rear of the vehicle at 870mm centres, drill out the 

existing hole to 10mm. Secure one end of the 470mm straight bracket into the 10mm hole using an 

M10x30mm set screw and an M10 Mudguard washer on the underneath of the vehicle. (For maximum 

results, run a bead of silicone around the M10 mudguard washer before securing). 
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